
450KG ENGINE STAND
ASSEMBLY INSTRUCTIONS

2

2

6
7

8

8

7

610

13

8

7

6

9

12

11
8

7

6

5

4
3

1

2

1
2
3
4
5 Pin

M14 Nut
M14 Lockwasher
M14 Washer
M14 x 60mm Bolt

Item Description

11

9
8
7
6

Retaining RIng

M12 Washer
M12 Lockwasher
M12 Nut

M12 x 70mm Bolt

Wheel12

Qty

5
5
5
1

2
2

2

Caster13 2

4
4
6
4

10 1M12 x 80mm Bolt

1.      DO NOT LOAD BEYOND RATED CAPACITY
2.      USE ONLY ON HARD LEVEL SURFACE OF SUPPRTING LOAD
3.      DO NOT ROLL LOADED STAND OVER CRACKS.CORD,BUMPS,
         STEPS,OR UNEVEN SURFACES
4.      ENSURE ALL COMPONENTS ARE ASSEMBLED AND FASTENERS 
         ARE FULLY TIGHTEND BEFORE APPLYING LOAD
5.      ASSYER LOAD IS CENTRED AND SECURED TO MOUNTING PLATE.
         LOCK ROTATING MECHANISM PRIOR TO APPLYING LOAD
6.      WHEN RELEASING ROTATING MECHANISM,DO SO SLOWLY AND
         CAREFULLY. OFF CENTRED LOADS MAY CAUSE INADVERTENT
         ROTATION,WHEN MECHANISM IS RELEASED
7.      DO NOT SUBSTITUTE MOUNTING HARDWARE
8.      READ AND UNDERSTAND INSTRUCTIONS BEFORE USE. FALURE
        TO COMPLY WITH ALL RECOMMENDATIONS MAY RESULT IN SUDDEN
         LOSS OF LOAD,RESULTING IN DAMAGE ANG/OR PERSONAL INJURY  

14

15
16

17

20

19

18

14
15
16
17
18
19
20

Front beam
Middle beam
Rear beam
Main post
Turning plate
Shifting stand
Handle

1
1
1
1
1
4
1

6

7

8


